MERCRUISER [4.3L [GEM +) [2BEL.] GM 262%-E1998) ¥ EMGIME MOUNTING

Serial Mbr Range: OLO10044 THRU 0ME14333 () M~

Ref |Clazs|Part Description Qt Comment Footnote

10 EE101|SCREW [3/8-16 % 1-3/81N.) 'w'/0 REMOTE OIL

10 40001195 SCREW [M10x13) w'/0 REMOTE OIL

16 205357 | 5TUD w'/0 REMOTE OIL

16 861580|STUD METRIC-DOUEBLE ENDED: Ww'/0 REMOTE OIL

54 92850 CLIP-J w'/0 REMOTE OIL

10 EE101|SCREW [3/8-16 % 1-3/81N.) '/ REMOTE OIL

10 40001195 SCREW [M10x13) '/ REMOTE 0IL

16 205357 | 5TUD '/ REMOTE 0IL

54 816398 CLIP-HOSE '/ REMOTE 0IL

1 BE0069 | MUT [3/3-18)

1A 40136 10/ NUT [M10)

BE2844 2 BASE ASSEMBLY

11 20733 MUT-JAM [3/4-16)

14 12667 'WASHER-TAB

13 EE102| LOCKWASHER [3/4 IN.)

P R ) fun d Rt R D i TR IR SR R TR N SR ) N ]
—
[np)

4
4
2
2
1
3
4
3
861580|STUD [METRIC-DOUBLE EMDED | 2 W REMOTE QIL
1
1
1
2
2
2
2
2

[}
—
—_

20739 MNUT-JaM [374-16]




